Legislative Council Q10


Annex
The 30 drugs that are most frequently prescribed to patients by 

Hospital Authority (HA) doctors 

but not included in the HA Drug Formulary

	
	Type of Drug
	Name of Drug


	Suggested Dosage
	Cost price of HA

(Remark 1)

	1
	Anti-emetic drugs
	APREPITANT

	125 mg on day 1 and 80 mg on day 2 and 3 prior to chemotherapy 
	This self-financed drugs is not supplied by the HA and patients have to purchase on their own

	2
	Anti-histamine
	ACRIVASTINE

	8 mg each time and not more than three times per day
	Ditto

	3
	Drugs for treating baldness

	FINASTERIDE 


	1 mg per day 
	Ditto

	4
	Drugs for treating urinary-tract disorders

	SILDENAFIL  
	50 mg prior to sexual activity, dosage may be increased to 100 mg
	Ditto

	5
	Drugs for treating urinary-tract disorders

	TADALAFIL  
	10 mg prior to sexual activity, with maximum daily dosage of 20 mg 
	Ditto

	6
	Drugs for treating urinary-tract disorders
	VARDENAFIL  
	10 mg prior to sexual activity, may be increased to 20mg or decreased to 5mg, with maximum daily dosage of 20
	Ditto

	7
	Drugs for treating musculoskeletal and joint disease

	CELECOXIB  
	2 times per day, 100-200 mg each time
	Ditto

	8
	Drugs for treating musculoskeletal and joint disease
	DICLOFENAC (TOPICAL)   


	Apply at the affected area for 3 to 4 times per day 
	Ditto

	9
	Drugs for treating musculoskeletal and joint disease
	DICLOFENAC SODIUM and MISOPROSTOL 

	Depending on clinical indications, 2 to 4 times per day, 1 tablet each time
	Ditto

	10
	Drugs for treating musculoskeletal and joint disease

	GLUCOSAMINE 
	3 times per day, 2 capsules each time
	Ditto

	11
	Drugs for treating musculoskeletal and joint disease

	RUBESAL

	Apply at the affected area for 2 to 3 times per day
	Ditto

	12
	Anti-obesity drug
	ORLISTAT

	1 capsule with each main meal
	Ditto

	13
	Drug for treating osteoporosis

	RALOXIFENE 


	60 mg per day
	Ditto

	14
	Anti-dementia drug
	MEMANTINE  
	2 times per day, 10 mg each time
	Tablet: 

$6.5/10 mg 

	15
	Drug for treating hepatitis
	PEGINTERFERON ALFA
(Remark 3)


	Peg-interferon alfa 2A – used in combination with oral ribavirin or for monotherapy, weekly injection of 180mcg 

Peg-interferon alfa 2B – for monotherapy: 0.5 or 1.0 mcg/kg (patient’s weight); used in combination with oral ribavirin: 1.5 mcg/kg (patient’s weight)
	Injection:

$790/50 mcg
$890/80 mcg
$925/100 mcg
$1120/120 mcg
$990/135 mcg
$925/180 mcg

	16
	Cytotoxic drug
	BEVACIZUMAB

	1 injection every two weeks, 5mg/kg (patient’s weight) per injection in combination with 5-FU/FA, may be used together with Irinotecan as well
	Injection:

$3400/100 mg

	17
	Cytotoxic drug
	CAPECITABINE 
	2 times per day, 1250mg/m2(surface area of patient’s skin) each time, stop using for 1 week after consecutive use of 2 weeks
	Tablet: 

$8/150mg
$26/500mg

	18
	Cytotoxic drug
	CETUXIMAB  
	1 injection per week, with 400mg/m2(surface area of patient’s skin) for first dose and  250mg/m2(surface area of patient’s skin) for subsequent dose
	Injection:

$2600/100mg

	19
	Cytotoxic drug
	DOCETAXEL  
	1 injection every 3 weeks, with 75-100mg/m2(surface area of patient’s skin) per injection
	Injection:

$1110/20mg

$3980/80mg

	20
	Cytotoxic drug
	GEFITINIB   


	250 mg per day
	Tablet: 

$440/250mg


	21
	Cytotoxic drug
	GEMCITABINE 
	1 injection per week with 1g/m2(surface area of patient’s skin) per injection, stop for 1 week after 3 weeks of application
	Injection:

$440/200mg 

$2110/1g 

	22
	Cytotoxic drug
	IMATINIB
(Remark 3)


	400 or 600mg per day
	Capsule: 
$150/100mg

	23
	Cytotoxic drug
	INTERFERON BETA-1A    

(Remark 3)
	3 injections per week, with 24 mcg (6 Million International Unit) or 44 mcg (12 Million International Unit) per injection


	Injection:

$555/6 Million International Unit 
$620/12 Million International Unit

	24
	Cytotoxic drug
	IRINOTECAN
(Remark 3)
	For use in combination with 5-FU/FA: 1 injection every 2 weeks, with 180mg/m2(surface area of patient’s skin) per injection; for monotherapy: 1 injection of 350mg/m2(surface area of patient’s skin) every 3 weeks
	Injection:

$610/40mg

$1525/100mg

	25
	Cytotoxic drug
	OXALIPLATIN 
	For use in combination with 5-FU/FA: 1 injection every 2 weeks, with 85mg/m2 (surface area of patient’s skin) per injection 
	Injection:

$2500/50mg

	26
	Cytotoxic drug
	PACLITAXEL (TAXOL)    

(Remark 2)
	Depending on clinical indications, 1 injection every 3 weeks, with 135mg/m2 (surface area of patient’s skin) or 175mg/m2 (surface area of patient’s skin) per injection
	Injection:

$200/30mg
$640/100mg

	27
	Cytotoxic drug
	RITUXIMAB  
	For monotherapy: 1 injection per week for 4 weeks with 375mg/m2 (surface area of patient’s skin) per injection; for use in combination with other drugs: injection of 375mg/m2 (surface area of patient’s skin) for 8 weeks on day 1 of each cycle 
	Injection:

$2750/100mg 
$13750/500mg 

	28
	Cytotoxic drug
	TEMOZOLOMIDE
	28 days as a cycle, with daily dosage of 150-200mg/m2 (surface area of patient’s skin) on day 1 to 5


	Capsule: 
$150/20mg 
$750/100mg 

	29
	Cytotoxic drug
	TRASTUZUMAB (Remark 3)


	Initial injection of 4 mg/kg (patient’s weight), 2 mg/kg (patient’s weight) per week afterwards
	Injection:

$5200/150mg
$15000/440mg

	30
	Cytotoxic drug
	VINORELBINE
	Weekly injection of 25 to 30mg/m2 (surface area of patient’s skin)
	Injection:

$360/10mg 
$1750/50mg


Remarks

(1) All the self-financed drugs are currently supplied by the HA to patients at cost.  The cost shown in the table above is the cost as at June 2007 and will be updated on a monthly basis. 

(2) Starting from 14 April 2007, the drug has been included as a special drug in the Drug Formulary.  The drug cost is included in standard fees of the HA.

(3) These drugs are within the funding scope of the Samaritan Fund.
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